1 2 | 3 | L 5 | 6 | 1 | 8

69 63 P ) 65 <IN 48[88000356} & tray 1
478800035 THe & FIlRA | fray button 6
9988000462t 4 # & lock nut 2 [M6F4M |.6|88000360K 4T screw 6 | Mkx20
98[88000461}% gk 4 | rubber washer | 2 Pp6x@12x1[45880003634 % % [ front plate 1
9788000416} & 4 F | fold handle 1 44/8B0001LBHE 4T |screw 2 [ Mux8
93 9688000458} 3} & [hopper lid 1 43 88000251%&!&1& main switch connection sickeq 1 A
P 958800046010 47 |rivet 6 [ ©3.2x8 [42[880004 14/t LMl front dial plate [ 1
@ 588000457 & L %|Top 1 41[8800050 2% EARMA | nylon washer L |ix6x035
90 9388000459k 4 [hinge 1 40[8800014888 47 | slotted panhead screw| 4 | Mix8
69 92[880005708F # % [U shape rubber |1 39[88000061FF % | switch 1 on-orF-on Ry
g 91[88000201 4k & | safefy nef 1 38| soom0o2BBEFERAMY | chute weld set | 1
5 &) 90 60002180§ 7 |screw 2 | Mux10 [37[880000294K 4T  [screws L | Msx12
&0 8960600184 {t4 | Spring washer 2 | ok [36[590000258% # # A washer L [ 95
B 88[88000259K# %% [lock nut 2 Ms  [35]6080007388 4T SCrews 4 | M3x8
&) 87 saooozooE 3 [hopper 1 34[88000308{t4 g4 chute sponge 1 B
3 8688000435k o # Abpong plate 2 3388000311}t EW#4 chute Adaptor Plate| 1
_ 85[880005693- 44§ [hopper rubber adaptor | 1 32 aaooossﬁ | leat 1
‘ 8488000279k - £|hopper shaker-L | 1 31/608000838 &  [nut 4L | M8
& 83(88000278}4 88 -#| hopper shaker-R | 1 30(880002334 # 4 Al washer L | o8
828800014848 4T screw 8 [ Mux8 [29]8800022:4 bt # % 4] shock Absorber [ 4 | 25mm
@/@ 81/6080012448 &  [nut 2 | M& 2888000179k B [washer 8 [p11x(20x]
l;s;} (0 |80[880000564% KE rubber pipe 2 27 6080008“ 7 nut L v
< @9 [1959000020 washer L 3 26/8800033d48 4T SCrews 1 | M&x16
[ BBOOOAGGE £ |screw L[ M35 [ 188000397 ogoki] knob Lable 1| optionat | C
"/‘ (3 |77/88000497R, & & #| AC fan cover 1 8800039 4H-80L# knob lable 1
Ak 4 @/, [880004 78} cxa-110JAC fan 1 [ optional | 24[88000284/% 44 dial knob 1
' “m [88000465} cxn-230 AC fan 1 23(88000295 A4 dial adjusting shaft] 1
_“ »—(0 (758800014888 &1  [screw 6 | Muxs [22[880004 3% g (5] index plate for blank [ 1 | 1.5mm
Jl 6 [74]88000216 i & & lock for relay 4 21[880004 3R AL 3% | setting ring 1
L & 7388000254 sk A relay label KA1 1 [8x7mm [20]88000297% 5 & 41] screws 2 | Mix10
7 ’1 r"k‘ o2 88000255RBKRKAZ relay label KA2 1 [ 8xTmm_[19]88000437 &R A index pin 1
: N Q) 7 880005661k H 8 |relay 2 | =w |opti| 188800031818 ¥ # 4| spring 1 [0.8x6x20
P @ 3 & 880005678k H 2 [relay 2 [mv Jonal[17[88000123]8 47 [screws-full threat | 4 [ M4x35 D
\\\ €5 [70 8800056 14t # 45 4 relay holder 2 16 (880003525 j§ £ ] front grinding house [ 1
N 69188000263} relay guide 1 1588000122 bearin 1
%9 9606626369 688800047 lfmi% sticker for wire diagram| 1 14 880001204.4': ; % hearing holder 1
67]6000234 08, § % 1 | wire bushing 1 13880004823 ¥ | connect plate 1
66(880000574& Jik 3 [rubber cover 1 128800045987 H %[ front knife holder] 1 —
65/880000564§% A% 1§ | rubber pipe 1 11[8800030477 & [knife 1 fast knife
6h|880ooossEiﬁ/ﬁi—#goverlord preventer | 1 pi‘ 10[600020708F 47 | screw 3 | M5x12
88000207} 847 $ B overlord preventer | 1 PileBonal 9 [6000207d88 47 [ screw 3 | M5x12
63[600021218 41 [screw 2 | msxte [8]ss00030d7 K [knife 1 fast knife
62600021306t gk # A seerated washer [3 | M5 [ 7[88000114/8 47 [screws-full threat] & | Max14 E
61598000328 & [nut 3 | M5 [6[s8000366lgt g5 2 |grinding house |1
60[880M00 4 HuEREEEH]Service door welding assy 1 5 (880000277 & % 4| press spring 1
59]60002180M% 4T [screw 1 [ Max10 | & 880003683 4 /& | press block 1
58600010684, %X & % [ capacitor holder | 1 3 [880004818¢ 41 | screws—full threat] 4 [ Méxt2 | |
57|880080014¢ 4 45 & | lable 1 2 [88000438%: ¥ # | motor flange 1
56(88000056}% fik 1§ |rubber pipe 1 ssomooz% #. & 4 mofor set TN
55|60002180MF 4T | screw 1 | Mix10 | 1[880M0026ls 4, 48 ¢] motor sef lEM gﬁ:'l
54]60002190bME # 4 | seerated washer | 1 ML 880M0025, 41 & 4] motor set [N
F 53 60002180% 41 screw 1 [ M&x10 NoPARTNo.£# %% PART NAME QTY NOTE F
52{60002190kp 44 | seerated washer | 1 M MODEL No.[H(-880 VER2. PART No. 88000321
51 60002282%@1 screw L [ M5x10 JUNIT] mm BCALH 15 | 4% | HC-880 LABMAR
50/60002200/. A | rubber leg b SHEET A3 _@9 B PART NAME]|Exploded View of H-880 VERZA
49[880M005 g Ea# | body welding assy 1 VER] 2 BED (KA EBREARAT
NoPART NoJ2 # % %] PART NAME |aTY[ NOTE PDATE[20210125]PAGE 10F 1 HeyCafé Co., Ltd.
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